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STANDARD-PARTS

Part-No. Description Page
N 10 008 1 Bolt, hex. head, M 8X85 DIN 70613 .................. 5-5
N 10022 1 Bolt, hex. head, M 10X35 DIN 70613 ................. 6-5
N 10140 1 Bolt, hex. head, M 12X1.5X40DIN 960 ............... 4-16; 5-7
N 10171 1 Bolt, hex. head, M 8X1X32DIN960 .................. 4-15
N 10200 1 Bolt, hex. head, M 14X1.5X100 DIN 960 .............. 4-3
N 10201 1 Bolt, hex. head, M4X8DIN933 ...................... 8-33
N 10205 1 Bolt, hex. head, M 5X10DIN 933 .................... 1-35
N 10207 1 Bolt, hex. head, M 5X12 DIN 933 galvanized .......... 7-9
N 10209 1 Bolt, hex. head, M5X25DIN 933 ..................... 9-25
N 10210 1 Bolt, hex. head, M 6X10 DIN 933 galvanized .......... 1-26; 7-7
N 10211 1 Bolt, hex. head, M 6X12SZDIN 933 ................. 2-7
N 10212 1 Bolt, hex. head, M 6X12 DIN 933 .................... 8-19,32
N 10215 1 Bolt, hex. head, M 6X15DIN 933 .................... 1-41; 9-7
N 10215 2 Bolt, hex. head, M 6X15 DIN 933 galvanized .......... 1-42; 8-78, 85
N 10216 1 Bolt, hex. head, M 6X18 DIN 933 .................... 4-12;7-23; 8-70
N 10222 1 Bolt, hex. head, M 6X22 DIN 933 .................... 8-87
N 10238 1 Bolt; lhex..head, M 716 DINI933 ......n..oci o 3-13
N 10237 1 Bolt, hex. head, M 8X12DIN 933 .................... 8-18, 31
N 10238 1 Bolt, hex: head, MI8X15/DIN 933 .. ... ..o .ot 1-25; 3-5; 6-6; 8-38; 9-31
N 10238 3 Bolt, hex. head, M 8X15 DIN 933 galvanized .......... 1-41
N 10239 1 Bolt, hex. head, M 8X18 DIN 933 .................... 2-7
N 10 240 1 Bolt, hex. head, M 8X20DIN 933 .................... 1-45; 4-11,16; 7-19
N 10240 2 Bolt, hex. head, M 8X20 DIN 933 galvanized .......... 7-9
N 10241 1 Bolt, hex. head, M 8X22 DIN 933 galvanized .......... 7-20; 8-75
N 10243 1 Bolt, hex. head, M8X28 SDIN933 ................... 4-11
N 10252 1 Bolt, hex. head, M 10X 20 DIN 933 galvanized . Sl 7-9
N 10253 1 Bolt, hex. head, M 10X22 DIN 933 ................... 3-5; 4-12
N 10325 1 Bolt, hex. head, BM 8X25 DIN 931 ................... 6-12;7-8,13; 8-53; 9-3, 21
N 10335 1 Bolt, hex. head, M 8X35 DIN 931 .................... 1-46; 2-4; 5-7; 7-19
N 10 340 1 Bolt, hex. head, M 8X40 DIN 931 .................... 4-11
N 10 342 1 Bolt, hex. head, M 6X20 DIN 931 .................... 1-26
N 10 343 1 Bolt, hex. head, BM 6X25 DIN 931 ................... 6-13
N 10 344 1 Bolt; hex. head, M 6X28BDIN 931 ... ... ..cic.conivinn 9-7
N 10 346 2 Bolt, hex. head, BM 6X30 DIN 931 ................... 1-6; 8-27, 30
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STANDARD-PARTS

chromium plated

Part-No. Description Page
N 10 350 1 Bolt, hex. head, BM 8X50 DIN 931 ................... 3-4;5-5; 8-19
N 10 360 1 Bolt, hex. head, BM 8X60 DIN 931 ................... 1-6
N 10 375 1 Bolt, hex. head, BM 8X75'DIN 931 ... .. ... ......... .. 3-4
N 10 380 1 Bolt; hex. head, BM 880 DIN 931 .. .. .t cames b 3-4
N 10 390 1 Bolt, hex. head, BM 8X95 DIN 931 ... ................ 34
N 10 430 1 Bolt, hex. head, BM 10X30 K DIN 931 ................ 5-6
N 10 440 1 Bolt, hex. head, M 10X40 DIN 931 ................... 4-12
N 10 450 1 Bolt, hex. head, M 10X50 DIN 931 ................... 4-17; 5-3
N 10 451 1 Bolt, hex. head, M 10X50 S DIN 931 ... .. ... ........ 4-4
N 10 455 1 Bolt, hex. head, BM 10X55 DIN 931 ..... ... .......... 5-4
N 10 470 1 Bolt; hex. head, M 10X70 DIN 931 ........ i 1-6
N 10 500 1 Bolt, hex. head, M 10X110 DIN 931 . ... ... .. ... ..... 1-6
N 10 506 2 Screw, M 6X15 DIN 603 galvanized .................. 7-10
N 10 698 1 Screw, cheese head, AM 4X12 DIN 84 galvanized ...... 8-32
N 10 700 1 Screw, cheese head, AM 5X12DIN 84, ............... 8-44; 9-27
high-polish galvanized

N 10702 1 Screw, cheese head, AM 5X15DIN 84 ................ 9-14, 22

N 10703 2 Screw, cheese head, AM 4X8 DIN 84 galvanized ....... 9-7

N 10 704 2 Screw, cheese head, AM 5X10DIN 84, ............... 8-36, 56,77
high-polish galvanized

N 10710 1 Screw, cheese head, AM 6X10 DIN 84 galvanized ...... 1-25,27

N 10714 1 Screw, cheese head, AM 6X12DIN84 ... ............. 1-21

N 10715 2 Screw, cheese head, AM 6X15 DIN 84 galvanized ...... 4.5

N 10 719 1 Screw, cheese head, AM 6X20 DIN 84 galvanized ...... 1-41

N 10722 1 Screw, cheese head, AM 5X35DIN84 ................ 9-17

N 10723 1 Screw, cheese head, AM 5X25 DIN 84 galvanized ...... 8-33

N 10723 2 Screw, cheese head, AM 5X25DIN 84 ... ............. 9-22

N 10 810 1 Screw, fillister head, AM 5X6 DIN 85 ................. 9-17, 25

N 10815 1 Screw, fillister head, AM 5X15 DIN 85, ............... 1-30
high-polish galvanized

N 10818 1 Screw, fillister head, CM 4X20DIN 85, .. ... ... ....... 8-55
high-polish galvanized

N 10 820 1 Screw, fillister head, BM 5X20 DIN 85 .. .............. 8-79

N 10 830 1 Screw, fillisier head, AM 6X15DIN 85 ................ 9-24

N 10 840 1 Screw, fillister head, AM 8X18 DIN 85 ................ 8-83

N 10 866 1 Screw, countersunk raised head, M 4X10X2.5 DIN 924 .. 9-22
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STANDARD-PARTS

Part-No. Description Page

N 10 885 1 Screw, fillister head, M 4X10X2 DIN 922 galvanized . ... 9-18

N 10 903 1 Screw, countersunk head, AM 3.5X8 DIN 63 ........... 1-29

N 10 905 1 Screw, countersunk head, AM 3.5X5DIN 63 ......... .. 8-39, 49

N 10 906 1 Screw, countersunk head, AM 4X6 DIN 63, .......... .. 8-49

high-polish galvanized

N 10 907 1 Screw, countersunk head, AM 4X5 DIN 63 .......... .. 8-79

N 10970 1 Screw, countersunk head, AM 4X8 DIN 63 ............ 8-36

N 10 971 1 Screw, countersunk head, AM 4X15DIN63 ............ 8-78

N 10 980 1 Screw, countersunk head, AM 5X10 DIN 63, ........... 8-80

high-polish galvanized

N 10982 1 Screw, countersunk head, AM 5X12 DIN 63 ........... 8-29

N 10 986 1 Screw, countersunk head, AM 6X15 DIN 63 ........... 8-27

N 10988 1 Screw, countersunk head, AM 6X20 DIN 63 galvanized .. 8-32

N 10994 2 Screw, countersunk head, CM 6X35 DIN 63 galvanized .. 8-75

N 10 999 1 Screw, countersunk head, AM 10X13.5DIN 63 ......... 9-4

N 11 004 1 Nut, hex, MADIN934 .............................. 5-3; 8-36, 55; 9-18

N 11 004 2 Nut, hex., M 4 DIN 934 galvanized ................... 8-33

N 11 005 1 Nut, hex, M5 DIN 934 ... ... ... ... ... .......... 8-44; 9-13, 22

N 11 005 2 Nut, hex., M 5 DIN 934 galvanized ................... 7-10; 8-33

N 11 006 1 Nut, hex, M6 DIN 934 . ... ... .. ... . .......... 1-4,5, 6,22, 26; 6-6; 7-21;
8-28, 31, 61, 62, 87; 9-3,7

N 11 006 2 Nut, hex., M 6 DIN 934 galvanized .................. .. 1-8, 41; 4-5; 7-10; 8-79

N 11 008 1 Nut, hex,, M8DIN 934 ... ... ... .. ... ... ........ 1-6, 8, 25, 46; 2-7; 3-4, 5;
4-6,17; 5-7; 6-12,13; 7-8,
20; 8-40, 83; 9-3, 11

N 11 008 3 Nut, hex., M 8 DIN 934 galvanized .................... 1-4,5,34,37,41;7-8,9

N 11 010 1 Nut.‘hex., 'M 10 DINI93 4ot v, L b D S LR e e 1-3, 4, 6; 3-3,5; 4-4,8,17;
5-3,4;7-22; 8-84, 85

N 11010 2 Nut, hex., M 10 DIN 934 galvanized .................. 7-9

N 11 018 1 Nut, hex, M8X1 DIN934 ... . ... ... ... ......... 4-15

N 11018 2 Nut, hex., M 8X1 DIN 934 galvanized ................. 8-57

N 11 020 1 Nufghex:;:#M 12X 15 DINII340 i ale s 4-16; 5-4,7;7-20

N 11 051 1 Nut, square, M 5 DIN 557 . ... ... .. ... .. ... ... ...... 8-80

N 11062 2 Cap nut; M 6 DIN'IT .o e e e i s 8-31

N 11063 1 Cap nut, M8 DIN 917 ... s 8-18

N 11106 1 Nut, hex., AM 6 DINA39 .o .on o oie i i cnae o 2-7

N 11135 1 Nut, hex:, M 12X1.5 DIN70616 .. ... .:ccuniononmn 5-6
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STANDARD-PARTS

Part-No. Description Page
N 11152 1 Nut, hex, M 8X1 DIN936 ........................... 1-17
N.11162 1 Nut, hex.,, M 12X15DIN 936 ........................ 4-11
N 11164 1 Nut, hex.,, M 16X1.5DIN 936 ........................ 4-14
N 11165 1 Nut, hex. — Tie rod M 18X1.5DIN 936 ..... ... ... ..... 4-16
(with right-hand thread)
N 11165 2 Nut, hex. — Tie rod M 18X1.5DIN 936 ... ... ....... ... 4-16
(with left-hand thread)
N 11210 1 Nut, slotted, M 10X1 DIN 937 ... ... .. .. .. .. ....... 4-16
N 11216 1 Nut, slotted, M 20X1.5 DIN 937 ... ... .. ............ 4-12
N 11225 1 Screw, button head, AM 3X4 DIN86 ................. 6-3
N 11228 1 Screw, button head, AM 3X8 DIN 86 chromium plated . ... 9-22
N 11 251 1 Screw, button head, AM 4X18 DIN 86 ................ 5-3
N 11 340 1 Metal screw, countersunk head, S 4.8X32 DIN 7972 ... .. 9-17
N 11367 2 Metal screw, cheese head, S 3.5X9.5 DIN 7971 galvanized 8-40, 71
N 11 388 2 Metal screw, cheese head, Z 4.8X9.5 DIN 7971 ......... 9-19
N 11 389 1 Metal screw, cheese head, S 4.8X13 DIN 7971 ......... 9-8, 14
N 11 460 1 Metal screw, countersunk head, S 3.5X13 DIN 7973, .... 8-54,56, 61, 65,68,70,72
high-polish galvanized
N 11 461 1 Metal screw, countersunk head, S 3.5X16 DIN 7973, .... 8-57, 69
high-polish galvanized
N 11 462 1 Metal screw, countersunk head, S 3.5X19 DIN 7973, . ... 8-55
high-polish galvanized
N 11 466 1 Metal screw, countersunk head, S 3.9X13 DIN 7973, .... 8-57, 58
high-polish galvanized
N 11 507 1 Washer 7DIN 126 .. ... .. ... 1-5, 26; 2-8; 7-21
N 11 511 1 Washer 115 DIN 126 ... . ... ... ... . ... ......... 1-3,25; 3-5; 4-4; 5-6; 7-14
N 11 512 1 Washer 5.8 DINTI265 ol coo o v hs el 2-8; 7-22; 8-42; 9-13
N 11517 1 Washert9.5] DINM26T I B v v s orel T ae i i 3-4;8-31,38
N 11 522 1 Washer A 4.3 DINUI25T . oo oobinci o o i i 1-33,37, 38, 40; 9-18
N 11 523 1 Washer Ai5.3 DIN 125 . .coiccionmmmen mmn: aveie 9-22,27
N 11 524 1 WasherbA¥6:4/DINH 25 6.0 S0 SRl naeind a0 = 7-23; 8-77,87; 9-24
N 11 526 1 Washer B 84 DIN 1251 - o iioeieoiocw snioins v s s o s 2-4
N 11 526 2 Washer B 8.4 DIN 125, high-polish galvanized .......... 8-50; 9-11
N 11 527 1 Washer A 10.5 DIN 125 galvanized .................. 7-8
N 11 528 1 Washer B10.5 DIN 125 ... ... ... ... ... ... . ... .... 1-7
N 11 558 1 Washer 84 DIN 433 .. ... ... ... . ... ... 7-20
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STANDARD-PARTS

Part-No. Description Page
N 11 565 1 Washer 15 BDINA33. - or e e 7-15
N 11 567 1 Washer 17 DIN 433" c i e s a st e 6 e s 7-19,20
N 11 578 1 Conelwashern 317 L ol o0 ih o e i st 5 e S e 8-61, 65, 68,69,70,71,72
N 11 579 1 Conewasher 4.2 ... ... ... . ... ... . ... . ... ..... 8-79
N 11 601 1 Expansion plug 10 DIN 470 galvanized ........ ... ... .. 3-3
N 11 603 1 Expansion plug 30 DIN 470 .......................... 4-5
N 11 643 1 Lock plate 10.5 DIN 463 ... ... ... ... ............. 4-12
N 11 651 1 Washer 5.8 galvanized .......... ... ... .. ... ... ... ... 8-32, 33
N 11 652 1 Washer 7 galvanized ........... ... ... . ... ....... 1-25, 26,27, 8-78
N 11 654 2 Washer 9.5 galvanized .......... ... ... .. ... ... . ... 1-3,25;7-9,13
N 11 655 2 Washer 11.5 galvanized ......... ... ... ... ... .. .. 7-9
N 11 664 1 AT SIET7 2 1 I Ot 5 oy o s o e 0 o i B o 8 B i S i o 5-3; 8-33
N 11 667 1 Washers g e s e 1 S 7-7
N 11 670 1 VY ashie T S e e i 7-7, 8; 8-19; 9-31
N 11 695 2 Washer 6.1 galvanized .......... ... ... ... ... ... ... 7-23; 8-19, 25, 29
N 11 696 1 Washer 8.1 galvanized ............. ... ... . ... .. ... 7-8,10
N 11697 1 Washer 10.1 galvanized ............................. 7-9
N 11822 2 Screw, countersunk raised head, AM 4X8 DIN 88, ...... 8-49
chromium plated
N 11 840 1 Screw, countersunk raised head, AM 5X20 DIN 88, ..... 8-54
high-polish galvanized
N 11 943 1 Screw, countersunk raised head, AM 3.5X8 DIN 91, ..... 8-58
chromium plated
N 11 951 1 Screw, countersunk raised head, AM 4X7 K DIN 91, .... 8-80
high-polish galvanized
N 11 954 2 Screw, countersunk raised head, AM 4X12 DIN 91, ..... 8-58, 67; 9-18
high-polish galvanized
N 11 955 1 Screw, countersunk raised head, AM 4X15 DIN 91, .. ... 9-18
chromium plated
N 11972 1 Screw, countersunk raised head, AM 6X10 DIN 91, ... .. 8-62
chromium plated
N 11 975 1 Screw, countersunk raised head, AM 6X20 DIN 91, .. ... 8-53,54, 84
high-polish galvanized
N 11 976 1 Screw, countersunk raised head, AM 6X25 DIN 91, ... .. 8-55
high-polish galvanized
N 11978 1 Screw, countersunk raised head, AM 6X35 DIN 91, ... .. 8-42, 61, 62
high-polish galvanized
N 12 003 1 Lock washer B3 DIN 127 ... ... .. ... ... . ... . ....... 6-3
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STANDARD-PARTS

Pari-No. Description Page

N 12 004 1 Lock washer B4 DIN 127 ....... .. ... .. ... ............ 8-33

N 12 005 1 Lock washer B 5 DIN 127 galvanized ................. 7-9

N 12 005 2 Lock washer B5DIN 127 ....... .. ... .. .............. 8-43,56; 9-13

N 12 006 1 Lock washer B6DIN 127 ............................ 1-41; 4-5;7-7, 21, 23; 8-27,
28, 30, 31,32,75; 9-7

N 12 007 1 Lock washer A 6 DIN 127 .......... ... ... .......... 4-12

N 12 008 1 Lock washer B8 DIN 127 ........... ... ... ........... 6-6,12,13;7-8,19, 20;
8-31, 53; 9-21

N 12 008 2 Lock washer B 8 DIN 127 galvanized ............ ... ... 7-9; 8-75

N 12 009 1 Lock washer A8 DIN 127 ....... ... ... .............. 4-11,15

N 12 010 1 Lock washer B1ODIN 127 ....... ... ... ... ......... 4-4,11,17; 5-3, 4; 6-5;
7-9,22

N 12012 1 Lock washer B12DIN 127 ......... ... ... ... ......... 5-6,7;7-20

N 12 056 1 Clamping plate 6 galvanized ........................ 8-23

N 12 080 1 Speed nutfiB S8 8-56

N 12105 1 Spring washer A 6.4 DIN 6798 ....................... 8-79

N 12111 1 Spring washer | 10.5DIN 6798 . ...... ... .. .. ......... 4-8

N 12112 1 Spring washer | 125 DIN 6798 ... ... ... ............... 4-8

N 12122 1 Shake-proof washer V 3.7 DIN 6797 . ... ... .......... 1-29

N 12 135 1 Shake-proof washer |21 DIN 6797 .. ................... 9-22

N 12221 1 Spring washer AADIN137 .......................... 8-55

N 12224 1 Spring washer BADIN 137 ............ ... ... ... ... 8-36

N 12 225 1 Spring washer B 5 DIN 137 galvanized ................ 1-38

N 12225 2 Spring washer B5DIN 137 ......... ... ... ........... 1-30; 8-36, 44

N 12226 1 SpringiwasheriBI6IDINIAST .. s i im0 1-4,5,6,21,22,26; 2-7;
6-13; 8-44, 61, 62, 69,78, 87;
9-3

N 12226 2 Spring washer B 6 DIN 137 galvanized .......... ... ... 1-26, 41, 42; 8-30,42,77,85

N 12227 1 Spring washer A6 DIN137 ... ... ... ... ... ....... 1-34; 8-77

N 12228 1 Spring washer B8 DIN 137 . ... ... ... .. .. ......... 1-6, 25, 37,45, 46; 3-4,5,13;
4-6,17;5-5,7;7-13; 8-18,
19725,29,30, 31,38;143; 85

N 12228 2 Spring washer B 8 DIN 137 galvanized ........ ... .... 1-4,5, 34, 41

N 12230 1 Spring washer B10ODIN 137 ... ... ... . ........... 1-6; 3-3; 4-5; 5-5; 8-27, 32

N 12232 1 Spring washer B12 DIN 137 ... . ... ... ... ... ....... 4-16

N 12234 1 Spring washer B7 DIN 137 ........ ... ... ... ....... 3-13

N 12 240 1 Spring washer B20 DIN 137 ...... ... ... ... ....... 3-5
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STANDARD-PARTS

Part-No. Description Page
N 12 244 1 Springtwasher BRASDINNIST L fe s i Sy 4-15
N 12 275 1 LocdningFAN20 DINIZ3M 2355t Bissiesn, Fen m i e 1-15
N 12375 1 Lock ring 30X1.5 DIN 471 ... ... ... . it 7-22
N 12 415 1 Lock ring 15X 1 DINIATZT & oo oo s 7-14,15
N 12 416 1 Lockring 16X1 DIN 471 .......... ... ............... 7-19, 20
N 12 420 1 Lockring 20X1.2 DIN 471 ... ... ... ... ... .. ..... 3-7
N 12 425 1 Eockrmagp2s2Xitt 2 DINTAZ CX 8 oo i St e e 5-4
N 12 434 1 Lock washer 4 DIN 6799 .. ... ... ... ... ... 2-7
N 12 437 1 Lock washer 7 DIN 6799 . ... ... ... ... ... ..., 1-26
N 12 438 1 Lock washer 9 DIN 6799 ... ... ... .. ... ... ........ 7-23
N 12 450 1 Lock washer 15 DIN 6799 . ... ... ... ..., 3-8
N 12 455 1 Lockring 5 DIN 9045 galvanized ...................... 8-24
N 12 458 1 Lockring 10 DINCGOAST C5 o o e on e s i e 7-14
N 12 460 1 Lockring 14 DINT9OAS 55 o e 7-14
N 12 464 1 Lockring 22 DIN 9045 0t h ot 6-11
N 12 502 1 Spliti pin 1:5CT0IDINFGAT ot o e 1-41;7-21, 23; 8-77
N 12 503 1 Split pin X T0 DIN 94 o 1-33,38
N 12 507 1 Split pin 1.5X15DIN94 ... 2-5
N 12 508 1 Splifpin 15X 8MDINIGA i e 9-15
N 12 510 1 Splitipint 21 0fDIN 940 S e 7-22; 9-28
N 12512 1 Splifpin 25612 DINF9A - b s s e 7-20, 22
N 12 522 1 Splitipin! 28422 DINEIARE e e b i R 4-4,16
N 12 530 1 Split'pin 3PGISIDRN 94 ol e 7-14
N 12 531 1 Split'pin33<22 DINL9A oo ooine o 2-5
N 12 536 1 Splif pin 4<30MDINIGA - o e 3-8
N 12 538 1 SplitZpim 4> A0 DINEG4a e e e 4-12
N 12 545 1 Splitfpin 5245 DINEI 4 e S s 5-4
N 12705 1 Woodruff key 3X5 DIN 6888 ........................ 9-3
N 12707 1 Woodruff key 5X7.5DIN 6888 ...... ................ 3-7,11; 4-14
N 12709 1 Woodruff key 6X9 DIN 6888 ........................ 1-11
N 12787 1 Dowel pin, self-locking 2X12 DIN 1472 ............... 8-40
N 12803 1 Dowel pin, self-locking 10X50 DIN 1472 ... ........... 5-4
N 12810 1 Dowel pin, grooved 3X10DIN 1473 .................. 8-37,77
N 12 825 1 Dowel pin, grooved 4X25 DIN 1473 .................. 4-4
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Part-No. Description Page

N 12829 1 Grooved pin, self-locking 3X16 DIN 1475 ............. 7-15

N 12915 2 Wood screw, countersunk head, 3X15 DIN 97, ......... 8-31, 62
chromium plated

N 12936 1 Wood screw, countersunk head, 4X20 DIN 97, ......... 8-61, 62
chromium plated

N 12 950 1 Wood screw, countersunk head, 5X20 DIN 97 galvanized 8-75

N 13 010 1 Stud M 5X12 DIN 438 galvanized .................... 8-23

N 13072 1 Grub screw M 26X5 DIN 551 ... ... .. ... 9-21

N 13 075 1 Grub screw M 4X5DIN 55T ... 9-21

N 13 080 1 Grub screw M 6X6 DIN 55T ... .. ... 1-40

N 13105 1 Grub screw M 5X5DIN 55T ..o o 7-23

N 13106 1 Grub screw M 4X6 DIN 553 ... ... .. o 8-55

N 13207 1 Dowel pini 3 X BHDINNT s s 1-7

N 13216 1 Dowel pintd X 14 DING e oo e st e o e e 7-16

N 13217 1 Dowel-pin 4X20 DIN 7 ..o S TUL KR ns 0 e 9-7

N 13220 1 Dowel‘pin 10X20:DIN 784 0s L oo SRR B SNy LR 5-4

N 13225 1 Bolt) 52018 DIN 1434 .. oo S F B e e 7-22

N 13233 1 Boltf 6> 613 DINMASARIS S S e e e 7-21

N 13239 1 Bolt?8>22X19 DINIM434" o0 oo v e 7-20

N 13 241 1 Bolt 6X22X17.5DIN 1434 ... ... ... ... ... ........ 8-77

N 13242 1 Bolit6x26<238DINET434 50 e S 7-23

N 13271 1 Bolt 8X28X24 DIN 1434 ... ... .. ... ... ... ... ......... 7-22

N 13280 1 Bolt 10X22X185 DIN 1434 ... ... ... ... ............. 7-14

N 13332 1 Rin 426t DINGIASTE - o sl oo v i s 7-23

N 13 404 1 Rivet, button head, 2.6 X5 DIN 660 ................... 6-3

N 13 407 1 Rivet, button head, 4.5X7 ... .. ... ... ... ... ... .. ... 6-3

N 13 425 1 Rivet, button head, 4X8 DIN 660 ..................... 8-39

N 13 447 1 Rivet, button head, 6X12 DIN 660 .................... 7-10

N 13 506 1 Tubular rivet, lower part, AN 4X8X6 DIN 7331 ......... 8-79

N 13513 1 Tubular rivet, lower part, AN 6X12X10 DIN 7331 ....... 8-65

N 13 514 1 Tubular rivet, lower part, AN 6X12X12 DIN 7331 ....... 8-72

N 13 516 1 Tubular rivet, upper part, 4X8 DIN 7331 ............... 8-79

N 13 519 1 Tubular rivet, upper part, K 6X11 DIN 7331 ............ 8-65,72

N 13616 1 Rivet, countersunk head, 6X16 DIN 664 ............... 8-35

N 13 634 1 RivetdGe X 7:5:DINTZ338150 . et See 5 Ll e adtmin s 6-4,5
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STANDARD-PARTS

Part-No. Description Page

N 13 647 1 RivetiCi62<15 DINIT338 .0 S5-I a8 10w et biay 8-75

N 13 661 1 Rivet, B 4X8 DIN 7338, chromium plated .............. 8-39

N 13 667 2 Rivet, B 5X6 DIN 7338 galvanized .................... 8-79

N 13 669 1 RiveliBa5>¢8EDINR733 8RR o 8-39

N 13671 1 Riveti—sClutchidiningll: o 5% Sah oo oeieonts e o et e 1-46

N 13736 1 Rivet, 3X6 DIN 662 galvanized ................... ... 8-39

N 13776 1 Gasket:30: DIN 74511 . ocoviiiiin i o i 1-34,37

N 13 808 1 Sealing washer A 10X16 DIN 7603 ................... 1-3

N 13 809 1 Gasket§CH8 A ATDINIZE03 s i o 4-11

N 13818 1 Sealing washer A 12X16 DIN 7603 ................ . .. 1-30, 34

N 13820 1 Sealing washer C 16X20 DIN 7603 ................... 1-21

N 13821 1 Sealing washer C 26X32 DIN 7603 ................... 1-42

N 13827 1 Sealing washer A 22X27 DIN 7603 ................... 6-10

N 13829 1 Sealing washer C 22X29 DIN 7603 ................... 1-42

N 13830 1 Sealing washer A 8X14 DIN 7603 .................... 1-3

N 13 856 1 Plug, slotted, M 16 X1.5DIN 71022 ................... 1-3

N 13 890 1 Metal screw, hex. head, S 6.3X13 DIN7976 ............ 7-7

N 13 968 1 Metal screw, fillister head, S 4.8X13 DIN 7981, ......... 8-51
chromium plated

N 14 059 1 Fastener — Hose connectionstrip B9 .............. . ... 2-8; 5-3

N 14079 9 Strip — Hose connection C9X25000 .................. 2-8; 5-3

N 14100 1 Metal screw, countersunk raised head, S 4.8X25 DIN 7983, 8-58, 62
high-polish galvanized

N 14121 2 Screw, fillister head, AM 4X6 DIN 7985, chromium plated 8-49

N 14130 1 Screw, fillister head, AM 5X11 DIN 7985 galvanized .. .. 8-44

N 14131 2 Screw, fillister head, AM 5X15 DIN 7985 galvanized .. .. 8-43

N 14140 1 Screw, fillister head, AM 6X 15 DIN 7985 galvanized . ... 8-51

N 14141 1 Screw, fillister head, AM 6X18 DIN 7985 .............. 8-44

N 14 144 1 Screw, fillister head, AM 6X25 DIN 7985, .............. 8-42
high-polish galvanized

N 14 145 1 Screw, fillister head, BM 6X30 DIN 7985 galvanized . ... 8-30

N 14215 1 Screw, countersunk head, AM 5X8 DIN 7987, .......... 8-50
chromium plated

N 14216 1 Screw, countersunk head, AM 5X10 DIN 7987, ......... 8-50
chromium plated

N 14227 1 Screw, countersunk head, AM 6X10 DIN 7987 galvanized 8-30
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N 14228 1 Screw, countersunk head, AM 6X12 DIN 7987 ......... 8-27, 32
N 14233 1 Screw, countersunk head, AM 6X25 DIN 7987 galvanized 8-37
N 14255 1 Screw, countersunk raised head, AM 4X12 DIN 7988, ... 8-49
chromium plated

N 14 264 1 Screw, countiersunk raised head, AM 5X10 DIN 7988 .. .. 8-27,42,77

N 14 265 1 Screw, couniersunk raised head, AM 5X12 DIN 7988 .. .. 8-36,78
galvanized

N 14267 1 Screw, countersunk raised head, AM 5X18 DIN 7988 . ... 8-42
galvanized

N 14 268 1 Screw, countersunk raised head, AM 5X20 DIN 7988 . ... 8-27

N 14268 2 Screw, coun'ersunk raised head, AM 5X20 DIN 7988 . ... 8-36
galvanized

N 14276 1 Screw, countersunk raised head, AM 6X12 DIN 7988, ... 4-13
chromium plated

N 14289 2 Screw, countersunk raised head, AM 8x18 DIN 7988 . ... 8-31, 32, 35, 38, 42
galvanized

N 14 386 1 Springrelipi e N i e s B B B € 8-79

N 14 401 1 StUdEAM 6 AX3T ... o R B SRR 1-8

N 14 402 1 StudEMIBIA/M 6 X 31 .l 5l o S s S 1-8

N 14 403 1 STud=AMEGIAXA _ L e TR SR A, 1-4

N 14 404 1 Stud®EM 8L A/M 6491 [ L IR R e B T 1-4

N 14 405 1 STud™AMUEB AXA6 | EEE R SR U SR 1-8; 3-4

N 14 406 1 Stud CM 10 A/M8X46 ... 1-8; 3-4

N 14 407 1 StudtAMUBIAXA2 T or T PR 1-5

N 14 408 1 StudFEMTOIA/MIBX62) . .. A 1-5

N 14 409 1 Stud AM. SIASKZAR R e SR RN P 0 BO0 D, 1-3

N 14 410 1 StudsaCM TOLAYMBXTI- o L e 1-3

N 14 411 1 STud®AMIN 0FAXB2 R e S O S e e R S 1-4

N 14412 1 StadfEM 1221 5TATM M0 682 Tac et - Seio e itias i 1-4

N 14 413 1 STUdNAMI 0T A B e e e S e 1-3

N 14 414 1 Stud CM 12X1.5 A/M10X137 . ... ... ... .......... 1-3

N 14 415 1 Stud*AMINI0TAX 66T I S IREIES e snnl e o 1-4

N 14 416 1 Stud CM 12X1.5 A/IM10X166 .. ....... ... .......... 1-4

N 14 419 1 Stud AM BAXT12 ... . 3-4

N 14 422 1 Stud AM 10X196 — Cylinder head .................... 1-4

N 14 423 1 Stud CM 12X 1.5 A/M 10X196 — Cylinder head ........ 1-4

N 14 424 1 Stud AM 10X218 — Cylinderhead .................... 1-4
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N 14 425 1 Stud CM 12X1.5 A/M 10X218 — Cylinder head ........ 1-4
N 14 434 1 StudVAM 6 AX28icwiens (ST PR LR o BT RRGn ek 1-5
N 14 451 1 StudsBM. 6 AX 23880 SR I e SR Sl Bl R 1-4,5
N 14 452 1 Stud EM 8 A/MI 6X231 .. e e 1-4,5
N 14 454 2 Stud CM 8 A/MIBX28B! [v o sttt e e e e s 1-5
N 14 4551 Stud BMIB A3l o i e e 1-4,25; 3-3
N 14 456 1 StudiCM 10 A/M B3Il . sl ot mare Baiias AL 1-4; 3-3
N 14 457 1 Stud BMI8 A X35 i i s ctis it e n e 1-7
N 14 458 1 Stud EM 10  A/M BXB5 i s vt s o s s sare cisians 1-7
N 14 459 1 Stud BM 10 AXA5 L 3-3
N 14 460 1 StudzEM 12X 1.5 AYM 103545 5 & Asn. Sews amsiay ey 3-3
N 14 463 2 Stud BM 8BX31 L. 5-4
N 14 840 1 Gasket A 20X30 DIN 6503 .......................... 4-12
N 14 855 1 Gasket A 25X36 DIN 6503 .......................... 4-11
N 16 058 1 Wing screw 8X15 DIN 316 ....................... ... 8-85
N 16 060 1 Wing screw, 8X20 DIN 316, chromium plated .......... 8-50
N 16110 1 T-head screw, M 10X35 DIN 261 ..................... 8-85
N 16115 1 T-head screw, M 10X50 DIN 261 .. ................... 8-84
N 16 134 1 T-head screw, AM10X35DIN186 .................... 8-84, 85
N 17121 1 Fuse:8 DIN 725810 .. oo ciine i on e aibg bt 9-14
N 17 241 1 Switch = @il pressure Ll e 9-18
N 17 471 0 Connecior i i s G e s 9-30
N 17 571 1 Ignition cable from coil to distributor and to cylinders .. 9-7
N 17 601 1 Socket=Bulbl .t it el 9-13,27
N 17 701 1 Bulb B 6 V 35/35 W DIN 72 601 — Headlamp ........... 9-16
N 17 710 1 Bulb E 6 V 25 W DIN 72 601 — Spot light .............. 9-16
N 17 716 1 Bulb F6VISWDIN72601 ......................... 9-17,18
N 17718 1 Bulb G6V5S5WDIN72601 ........ ..., 9-17
N 17 720 1 Bulb H 6 V 2 W DIN 72 601 — Parking light ............ 9-16
N17721 1 Indicator bulb 16 V 0.6 WDIN72601 ................. 9-13
N 17722 1 Bulbb J6V12WDIN72601 ... ... ... ........... 9-27
N17723 1 Bulbb K6V IOWDIN72601 ......................... 9-18
N 17725 1 BulbiEg6 VESIWEBDINI72:600. - - o= o e s s 9-19
N 17 726 1 BulbrMY6 VASIWADINGZ2.601 .. . .. Coeedt ot it oI 9-23
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N 17 730 1 Bulb R6V20W DIN72601 ......................... 9-22

N 17 801 1 Sparking plug 175 ... . ... . ... ... 9-7

N 17 801 3 Sparking plugi225 <o o i i s e e e s 9-7

N 18 500 2 Reflector 9-18

N 18 501 1 Grease nipple A6DIN71412 ....................... 4-16

N 18 503 1 Crease nipple ABDIN 71412 ....................... 4-16

N 18 504 1 Grease nipple CIDIN 7104120 e 4-16

N 18 510 1 Angle grease nipple C ......... ... ... ... .. ...... 4-5

N 18 515 1 Grease nipple E ... ... . ... ... 4-5;7-19

N 18 530 1 Grease nipple A ... ... .. ... ... ... ... .. 4-3,5;7-19, 21
N 20 002 1 Ferrule A ... 1-26

N 20 004 1 Ferrule A 165 ... ... . 7-7; 8-42

N 20 007 1 Ferrule A 21.5 ... . . 8-35

N 20 051 1 Grommet A .. 2-5; 8-25; 9-16, 29, 31
N 20 081 1 Grommet D ... ... ... 9-29

N 20 091 1 Grommet E ... ... .. . ... 1-30; 9-21, 30
N 20 092 1 Grommet F .. ... . 9-28

N 25108 1 Ball bearing — Armature ......... ... ... ... .. ... ... 9-4

N 25111 1 Ball bearing rear — Main shaft ........ ... ... ... ... . .. 3-7, 11

N 25116 1 Ball bearing — Differential ............ . ... ... ....... 5-9

N 25140 1 Ball bearing front — Main shaft ....................... 3-7

N 25141 1 Ball bearing — Rear axle shaft ...................... .. 5-5

N 25142 1 Ball bearing — Rear wheel ... ... ... . ... ... ... ... 5-5

N 25230 1 Ball bearing front — Main shaft ..................... .. 3-11

N 26 428 1 Taper roller bearing 62 mm. dia. .................. ... 4-7

N 26 429 1 Taper roller bearing 72 mm. dia. ..................... 4-6

N 27 341 1 Girclipatetsal e 3-7

N 27 347 1 CircliptlSp2 A BINSATT ... iiv i oo i 3-11

N 30 002 1 Pliers: —iCombinafion - =: i vivin i mon it on 0-3

N 30053 1 VY rench 8 e 0-3

N 30 054 1 Wrench 8X12 ... ... 0-3

N 30 059 1 WWreneh e 171G e i e s e 0-3

N 60 310 Plastic filler . ... ... . .. ... . . . 8-55,56
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